Parts

5/8″ x 3″ Bolt – SF108

Includes the following:

(1) 5/8″ x 3″ aluminum hex head bolt
(1) 5/8″ finished aluminum nut
(2) 5/8″ aluminum flat washers

SKU: SF108 Category:
Share:
Description

Description

Used to attach the fulcrum box to main support on one meter and three-meter stands. Items are not sold separately.

We recommend ordering a Buff Touch-Up Paint Kit – MP105 to coat the threads and nut after assembly.

 

Additional information

Additional information

Weight 0.33 lbs
Dimensions 3.25 × 1.5 × 1.5 in